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LINVIRA CsArticle description:

100% TreviraDeclared composition:

FurnishingEnd use:

FabricTypology:

Specimens enclosedReturn:

LAB n° 0045

14323-ar PROPENSITY TO SURFACE PILLING 
(Martindale)

UNI EN ISO 12945-2/02

-

Method:

Instrument: Abrasion Tester Martindale

Number of observers: 02

EXPLANATORY NOTE OF THE RESULTS
Grade 5: no change
Grade 4: slight surface fuzzing and/or partially formed pills.
Grade 3: moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering 
the specimen surface.
Grade 2: distinct surface fuzzing and/or distinct pilling. Pills of varying size and density covering a large 
proportion of the specimens surface.
Grade 1: dense surface fuzzing and/or severe pilling. Pills of varying size and density covering the whole of the
specimen surface.

15-05-2018Date of test:

No onePretreatment carried out

grade 4-5Change at 500 revs.

grade 4Change at 1000 revs.

grade 4Change at 2000 revs.

grade 4Change at 5000 revs.

The final grade above refers to pilling and fuzzing.

nr. 3Number of specimens:

Abradant woolAbradent:

(*) = the tests marked with asterisk are not accredited by Accredia.
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LAB n° 0045

g 415Load applied:

-Deviation from procedure

Enrica Baldini

END OF TEST REPORT

(*) = the tests marked with asterisk are not accredited by Accredia.
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